
Charleston 
"'�� � Water System 

-

• 

� 

Treatment Process 

_ Preliminary 

Sewer tunnels transport 
wastewater to the plant. 

Treatment 

Bar screens and grit 
chamber remove 

large debris. 

Preliminary . •
Treatment 

Small particles 
sink to the 

bottom and 
are removed. 
Mechanical 

devices skim off 
oils, fats, and 

solids that fioat to 
the top. 

Decreases aeration 
needs, helps 
solids settle, 

increases alkalinity 
recovery. Also 

improves process 
stability, treatment 

performance 
and operational 

flexibility. 

Air is injected to 
aid the growth of 
microorganisms, 
called "activated 
sludge� to clean 
the wastewater 

by digesting 
organic materials 
and converting 

ammonia to 
oxygen-bearing 

compounds. 

Solids Handling 

Tanks where 
remaining 

particles are 
settled out. 

Sodium 
hypochlorite 

is injected into 
the water to kill 
any remaining 

bacteria. 

Clean water is 
metered and 
released into 

the Charleston 
harbor. It is 

cleaner than 
the river 

water and is 
not harmful 

to the harbor 
ecosystem. 

' ,)" �" ' " " " " " " " 
West A�hley ", " 
SewerTunnel , 

Sludge and Scum 

Waste Activated
Slud_2e 

Dewatered 
Solids 

� 
� 
a: 
1 
� 

-
Scum 

These steps in the treatment 
process produce solids. 

Sludge 
Thickener 

Most solids go directly to the 
holding tank. The watery solids 
need to be thickened first before 
going to the sludge holding 
tank. 

Video tour - www.charlestonwater.com/SewerVideo 

Liquids recycled 
to the head of 

the plant. 

The rotary press removes 
liquid and dries the sludge 
out (like caked mud) so it can 
be handled easily. 

The dewatered sludge is 
transported by dump truck 
to a landfill for disposal. 

/-,, 'i I I
'z c�\! /-" 

,v· '1 i/0 

@) I I 

� y�� 

) I '\"'/\ ( I 
✓_;;. I J I 

"£ \ \✓ =qp,......_.,..,,,. 
\ 

/�· 
··1 i 
'I ��-

''
/I � 1_.,-., V 

4 
\ .. t 

'\��/ 9

l). 

Plum Island 
·Wastewater
t7tment Plant

.. --�--C\

"' 

i
__, 1 /

'{ 

y,· 
. ' "' ,,--__,/ 

[. i ' ' 
� ®=c-';~ Ha<bo,v/•wRd' ("�•-

I
•.( "'-' . 'r; 

- \ /, - / ) -......_ � .,..--,S'--v\ / , 

" "

Plum lslan astewater Treatment Plant 
--

._ 

� 

r-------�-�------------------�-._ .. 
------------�--

Harbor ..
.. __

SewerTunn� .. 

P::-------------------------------------=--���� --,f�r-:t_., lw, lw, I �L! lw-. 

• ,,.--. � t n u □un.-- 1_1 

□ Generator

Blower Building 

Final 
Settling 
Tanks 

Pump Station 

-- - -
- ----

- -
1 

,. r"" - - -

; ., �: " � c, _ I r;::::::===========::;:::::;:::::::,
I 11 

' arbo � 
"'-------' , '

.1. 
Tunnel I....; 

1 l't,I p Sta on 1.�
1

Generator 

\ ",,_,rfi "' 

\ \ � 
\ \ ' ,/ 
,,_ 

North 
Holding 
Tank 

Aeration Tanks Sludge 
Thickener 

1 
Sludge 

Thickener 
2 

\ 
\ 

\ 

, ] Pump
, Station 

; 

I 1--­
/ I

✓ 
✓� ., 

._wwww� •"� ; 

. I 

_,,. " - - � - - - , .... ' - - - -- - - - - - - -
\. - -""·�-----..---- ----c ' ' )- - - - - - - - ,_._ ____________ , ..__�;-----...-- - " 

I " " " " "
�,.. ' 

Disinfection 

Final Settling Tanks 

Disinfection 

---- - Anoxic Selector Plant Headworks· · .I---- - . - -- - _,_ - --- --, , --- ---'� - - - -
Influent 
Pump 

Station 

\\ 
\\ 

.,. •\�-- -, 
\} 

\� 
'1 

1 

I 

I I 

I I 

I] 
I] 
I] 
I] 

� -- - - - - --r1

---------

Aeration Tanks 

Primary Clarifier Primary Clarifier 

---- --IJ- ---===-=:---------------

IJ 
LJ Out of Service (planned demolition for new facilities➔

I] D
,�1 D

Existing Structures (36 MGD capacity) 

New Structures (under construction) 

Control 
Administrative Office Pump 

and Laboratory Station 

Maintenance 

Solids 
Handling 

Odor 
Control 

Generator 

Preliminary 
Treatment 

Facility 

� =11 
I I 

I I 

I I 

1-. I I

I I 
I I 

I I 

I I 
u 

1:1 
1:1 

D 
•· • •  1 • • • • . . . . . . . . . . . .  ' ' 

·•_: - : - : - Primary Settling Tanks ·
A Side 

Grit · ·1 · · · · · · 
Collector· . · . · . · . · . · . .

. . . . . . 
. . . . . . . . 

Primary· · · · · · · ·
· SI d 

. . . . . . . . . . . . .  . u ge . . . . . . . .
. Pump • • • • • • •

Station · · · · · · · 

Sludge 
Holding 
Tank 

Grit Pad 

IJ 

1:1 

I] 

I 
□ 

ClI 
,�11-
r:1 
I ,�1 
!�,
I 
1:1 

t--, r 
I]I • 
LI Effluent Outfall

l�I' 1�,!�
LI i 

IJ 

IJ 
l] 

I] 

,�1 ,c, 
1
(

1 

,S 




